
  
 

Prepared with the assistance of the North Central Wisconsin Regional Planning Commission 

   



 
 
 
 

MARSHFIELD SEWER SERVICE AREA PLAN 2040 
 
 
 

prepared for: 
 
 

City of Marshfield 
 
 

by: 
 
 

North Central Wisconsin Regional Planning Commission 
 
 

adopted by:  
 
 

City of Marshfield Common Council 
 
 

on: 
 
 

February 23, 2021 
 
 
 
______________________________________________________________________ 
 
This Plan was prepared at the request and under the supervision of the City of 
Marshfield by the North Central Wisconsin Regional Planning Commission (NCWRPC).  
For more information, contact: 
 
NORTH CENTRAL WISCONSIN REGIONAL PLANNING COMMISSION 
210 McCLELLAN STREET, SUITE 210 
[...]
are limited to a local area within a major river basin.  The facilities plans deal 
with the planning and preliminary design related to the construction of 
municipal sewage treatment plants.  Through a systematic evaluation of 
alternatives, the facilities plan is intended to assure that only cost-effective and 
environmentally sound treatment facilities are constructed. 
 
1.6.3 SEWER SERVICE AREA PLANS 
 
The Sewer Service Area Plan is also a local area plan that outlines procedures, 
land areas and decision criteria for ensuring cost-effective provision of public 
sanitary sewer.  Unlike the facilities plan, which is a 50-year time horizon and an 
engineering plan for the treatment plant and collection system, the Sewer 
Service Area Plan identifies land areas projected for development with public 
sewer based on population projections, community growth trends and natural 
resource constraints.   
 
1.7 GUIDELINES FOR PREPARATION OF THE SEWER SERVICE AREA PLAN 
 
1) The Sewer Service Area Plan shall be consistent with the requirements of 

Wisconsin Administrative Code NR121 "Areawide Water Quality 
Management Plans". 

 
2) The Plan shall be generally consistent with the land use policies and 

recommendations of locally adopted comprehensive plans. 
 
3) The Marshfield Sewer Service Area Policy Advisory Committee shall 

oversee the development of the Plan and be responsible for all public 
policy aspects of the Plan. 

 
4) Opportunities for public participation, including a public hearing per 

NR121.08, will be provided as part of the development of the Sewer 
Service Area Plan. 

 
5) Wood County Planning and Zoning will serve as the designated agent for 

administration of sewer extension reviews and sewer service area 
amendments.  

 
 
 



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 7 

1.8 OVERVIEW OF PLANNING PROCESS AND PUBLIC INVOLVEMENT 
 
This Sewer Service Area Plan update was conducted by the North Central 
Wisconsin Regional Planning Commission (NCWRPC) in conjunction with the City 
of Marshfield.  Development was overseen by the Marshfield Sewer Service Area 
Policy Advisory Committee (PAC) which is made up of duly designated 
representatives of each community in the service area, as follows: 
 

 Tom Buttke, City of Marshfield 
 Quentin Rosandich, City of Marshfield 
 Bryce Hembrook, City of Marshfield 
 Josh Miller, City of Marshfield 
 Tom Turchi, City of Marshfield 
 Sam Warp, City of Marshfield 
 Marlene Stueland, Village of Hewitt 
 John Damrau, Town of Cameron 
 Josh Mauritz, Town of Lincoln 
 Al Breu, Town of Marshfield 
 Debbie Derfus, Town of McMillan 
 Dennis Gonnering, Town of Spencer 

 
The process involved planning meetings between the NCWRPC, key city 
departments and Wood County to develop a package of update proposals.  
The package was presented to the Marshfield Sewer Service Area Policy 
Advisory Committee for review and approval.  The City of Marshfield Plan 
Commission also held a formal public hearing on the proposed plan.  The PAC 
meetings and the public hearings were open to the public and posted per the 
City of Marshfield's standard notice procedures. 
 
The final plan adoption process involved the City moving the plan through Plan 
Commission to full Council at regularly scheduled, open and noticed meetings.   
 
The list of meetings is a follows: 
 
February 18, 2020   Staff City of Marshfield 
April 27, 2020   Staff City of Marshfield 
June 24, 2020   Staff City of Marshfield 
August 31, 2020   Staff City of Marshfield 
October 22, 2020   Policy Advisory Committee 
November 17, 2020  City Plan Commission PUBLIC HEARING 
February 23, 2021   City Council  ADOPTION 
 
Process documentation can be found in Appendix D. 



Marathon County

Wood County

Village of Spencer

Town of Spencer Town of McMillan

Town of Lincoln

City of
Marshfield

Town of
Cameron

Town of
Marshfield

Village of
Hewitt

C
la

rk
 C

ou
nt

y

¶
This map is neither a legally recorded map nor a survey
and is not intended to be used as one. This drawing is
a compilation of records, information and data used for
reference purposes only. NCWRPC is not responsible for
any inaccuracies herein contained.

Map 1
Marshfield Sewer Service Area

Study Area

210 McClellan Street, Suite 210, Wausau, Wisconsin 54403
(715) 849-5510 www.ncwrpc.org

Prepared by:

North Central
Wisconsin Regional
Planning CommissionNCWRPC



&!

&

&

!

!

&!

&!

Clark

Dane

Polk

Vilas

Grant

Iron

Bayfield

Rusk

Sawyer

Oneida

Marathon

Sauk

Forest

Taylor

Douglas

Iowa

Dunn

Marinette

Rock

Oconto

Wood

Dodge

Barron Lincoln

Burnett

Jackson

Ashland

Monroe

Vernon
Juneau

Portage

Chippewa

Buffalo

Adams

Shawano

Langlade

Door

Green

Pierce

St Croix

Washburn

Brown

Columbia

Waupaca

Lafayette

Richland
Crawford

Jefferson

Waushara

Walworth

Eau Claire

Fond du Lac

Outagamie

Florence

Manitowoc

Waukesha

Winne-
bago

Racine

Calumet

La Crosse
Marqu-

ette Sheboy-
gan

Kenosha

Menom-
inee

Tremp-
ealeau

Pepin

Wash-
ington

Kewa-
unee

Green
Lake

O
za

uk
ee

Mil-
wau-
kee

Price

Merrill

Wausau

Marshfield

Stevens
Point

Wisconsin
Rapids

Mill Creek

Wis
con

s in
Riv

er

¶
This map is neither a legally recorded map nor a survey
and is not intended to be used as one. This drawing is
a compilation of records, information and data used for
reference purposes only. NCWRPC is not responsible for
any inaccuracies herein contained.

0 20 40 60 8010
Miles

County Boundaries

Map 2
Water Quality

Plan Relationships

210 McClellan Street, Suite 210, Wausau, Wisconsin 54403
(715) 849-5510 www.ncwrpc.org

Prepared by:

North Central
Wisconsin Regional
Planning CommissionNCWRPC

Central Wisconsin River Basin Planning Area

Sewer Service Area Plans&

! Facilities plans for municipal
wastewater treatment



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 10 

SECTION 2.0 LOCAL PLANS FOR WASTEWATER FACILITIES  
 
2.1 BACKGROUND ON FACILITIES PLANS 
 
A local wastewater facilities plan (often referred to as a 201 plan) identifies the 
facilities, programs, operational improvements, and policies necessary to meet 
the regulatory framework and permitting requirements.  The WDNR regulates 
municipal (and industrial) operations discharging wastewater to surface water 
or groundwater through the Wisconsin Pollutant Discharge Elimination System 
(WPDES) permit program. 
 
State statutes that apply to facilities planning and operation include: Chapter 
227 on Administrative Procedure and Review, Chapter 281 on Water and 
Sewage and Chapter 283 on Pollution Discharge Elimination.  In addition, a 
variety of rules have been promulgated into Wisconsin Administrative Code by 
the WDNR to implement these statutes.  Plans for wastewater treatment facilities 
must be reviewed and approved by the WDNR.  Section 281.41, Wis. Stats. 
requires WDNR review of municipal and industrial treatment plant construction 
plans as well as related monitoring systems and groundwater monitoring wells.   
 
Marshfield's current facilities plan was prepared in 1997 by Strand Associates Inc. 
under the title, Cost-Effective Analysis and Environmental Information 
Document: City of Marshfield, WI Wastewater Utility.  Hewitt's facilities plan was 
prepared by Perry-Carrington Engineering Corporation in 1992 and titled, Village 
of Hewitt Facilities Plan for Wastewater Treatment Plant.  Much of the planning 
data that is found in the facilities plans is applicable and was used in the 
preparation of this Sewer Service Area Plan. 
 
2.2 EXISTING WASTEWATER TREATMENT AND COLLECTION SYSTEMS 
 
The City of Marshfield and the Village of Hewitt are the only municipal 
wastewater treatment facilities in the study area.  The wastewater collection 
and treatment systems for the City of Marshfield and Village of Hewitt are 
described below.  The City's current treatment plant came on-line in April of 
2000.  The Village opened its current plant in 1994. 
 
2.2.1 CITY OF MARSHFIELD COLLECTION AND TREATMENT SYSTEM 
 
The City of Marshfield maintains a collection and conveyance system that 
includes four pumping stations, various force mains and about 140 miles of 
sanitary sewer line, including the new interceptor sewer installed with the 
Highway 10 re-route.  Some sewers in the City are believed to date back to the 



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 11 

1880s. 
 
Marshfield's collection system has historically had a high rate of infiltration and 
inflow (I/I) and has had problems with backups, overflows and bypasses of 
untreated wastewater during weather related peak flow events.  The City has 
actively addressed I/I removal since the early 1970s through extensive 
investigation and rehabilitation.  Over the last 20 years, the City has invested 
significantly in improving the collection system and is now dealing with 
deterioration in a systematic way.  As a result, back-ups and flooding issues have 
largely been controlled. 
 
The City of Marshfield began operation of a sanitary sewer collection system in 
1880 along with settling and digestion of solids in the wastewater.  During the 
1920s, additional solids settling and digestion facilities were added.  In the 1930s, 
wastewater treatment facilities were centralized and enhanced to include 
primary clarification and a trickling filter.  In the late 1940s, the municipal 
treatment facilities were relocated to the immediate past site.  That facility 
included comminution, pumping, pre-aeration, primary clarification, biological 
treatment by trickling filters, anaerobic sludge digestion and sludge storage.  A 
major expansion to that facility took place in the early 1970s when grit removal, 
activated sludge facilities (aeration tanks and final clarifiers) and biological 
sludge handling facilities were constructed.  Tertiary treatment sand filters were 
added in the mid-1980s along with miscellaneous other improvements.  This 
plant was retired during preparation of original SSA Plan.   
 
The facilities plan reviewed a number of alternatives to address system 
deficiencies and meet projected wastewater infrastructure needs.  The 
recommended alternative was the New Site Alternative, new plant at new site.  
This alternative was determined to be the most overall cost-effective based on 
initial cost, operation & maintenance costs, and other non-monetary factors.  
The new facility came on-line in April 2000 with subsequent closure and 
abandonment of the previous site. 
 
Wastewater is conveyed via a gravity interceptor to the current site about two 
miles southeast of the previous plant.  The interceptor eliminated the need for 
the 29th Street Pumping Station and allows areas in the southeast part of the 
City to be served by gravity rather than requiring a pumping station and force 
main.  
 
The current facilities consist of three influent screw pumps, each with a capacity 
of pumping 15 MGD.  After being pumped by the influent pumps, the 
wastewater proceeds through a fine 1/8 inch screening system to remove debris 
and organics.  The debris proceeds through a wash press before being disposed 



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 12 

of as solids waste. 
 
Organics and food matter are further removed in a 2.75 MG oxidation activated 
sludge process tank.  Further solids are settled from the wastewater in a 881,000 
gallon clarifier.  The fully treated wastewater then flows through a 2,000 foot 
channel where it intersects with and is discharged to Mill Creek.  Excess solids are 
thickened on a three meter gravity belt thickener and pumped to two biosolids 
storage tanks each holding over 2 million gallons.   
 
Currently (at the time of this update), the plant is operating at about 60% 
capacity and handles peaks without issue.  Design criteria for the Marshfield 
Wastewater Treatment Plant are shown in Table 1.   
 

TABLE 1:  Capacity/Loading Information - Marshfield Treatment Plant 

FLOW: 
Average Design Flow- 

Peak Instantaneous Flow- 

 
4.63 MGD 
28 MGD 

LOADING: 
Biochemical Oxygen Demand (BOD)- 

Total Suspended Solids (TSS)- 
Total Kjeldahl Nitrogen (TKN)- 

Phosphorus (P)- 

 
11,000 lb/day 
11,000 lb/day 
1,550 lb/day 
350 lb/day 

EFFLUENT LIMITS: 
Carbonaceous BOD- 

TSS- 
Dissolved Oxygen- 

pH- 

 
16 mg/L monthly average 
20 mg/L monthly average 
4.0 mg/L daily minimum 
6-9 s.u. 

Source: City of Marshfield 2020. 
 
 
2.2.2 VILLAGE OF HEWITT COLLECTION AND TREATMENT SYSTEM 
 
In 1970, the Village of Hewitt constructed a sanitary sewer collection system and 
a two cell, clay-lined stabilization pond wastewater treatment facility, with 
effluent discharging to Mill Creek.  The collection system currently consists of 
approximately 25,400 feet of gravity sewer, 6,900 feet of force main, and six lift 
stations.  By 1985, the Village had reached the plant's design population of 500 
persons, and the plant began having difficulty meeting discharge limits.  An 
aeration system was added to the existing ponds.  By 1991, wastewater flow had 
again reached the capacity of the facility, and it was discovered that the 



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 13 

facility itself was a potential groundwater contamination problem due to 
minimal separation between the pond bottom and the water table. 
 
The facilities plan recommended a new treatment plant on a new site as the 
most cost-effective solution.  The "new" facility began operation in 1994, south of 
the Village near the original plant, which was then abandoned per WDNR 
requirements.  The project included new force main and rehabilitation of all lift 
stations.  The I/I was determined to be not excessive.  An oxidation ditch type 
wastewater treatment system was installed.  Treatment components include an 
automatically cleaned bar screen, grit removal, oxidation ditch with aerators, 
secondary clarifier, and sludge holding tank.  Effluent disinfection is included in 
the design should it eventually be needed, however, it is not currently required.   
 
The oxidation ditch treatment system is an extended aeration activated sludge 
process.  Long slender concrete channels are used as continuous loop reactors 
to biologically treat wastewater.  Water depth is normally 7 to 10 feet with 
horizontal velocity, oxygen and mixing supplied by surface aerators.  Ditch 
effluent flows to a clarifier where solids are removed.  The removed solids are 
recycled to the ditch or disposed on farmlands.  Effluent discharge continues to 
be at Mill Creek. 
 
The projected future population and loadings that this plant has been designed 
to accommodate are as follows: 113,500 gpd average daily flow; 148,000 gpd 
wet weather daily flow rate; 250,000 gpd peak daily flow rate; 170 lb/day BOD 
loading; and 200 lb/day suspended solids loading.  Currently (at the time of this 
update), the plant is operating at about half capacity with no problems.   
 
2.2.3 DISPOSAL OF SEPTAGE IN MUNICIPAL SEWAGE SYSTEMS  
 
According to state regulations, a municipal sewage system must accept and 
treat septage from a licensed disposer between November 15 and April 15 and 
is required to provide adequate facilities for the introduction of septage into the 
sewage system.  The system may, but is not required to accept septage at 
others times during the year.  Land spreading, according to state regulations 
and guidelines, is another option for disposal of septage (not negated by the 
regulations on disposal of septage in municipal systems). 
 
Licensed disposers may apply to the municipal system for permission, annually, 
per state regulations.   The system will prepare a disposal plan for each 
approved applicant with terms and conditions including reasonable fees, again 
per state regulations.  In Marshfield's case they simply pay a license fee, show 
proof of insurance, and log the source(s) of the wastewater.  They are then 
billed for each load discharged. 



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 14 

 
Other exceptions to the requirement to accept septage include cases where 
system capacity would be exceeded or any applicable limitations, standards or 
other legal requirements would be violated; the septage is not compatible with 
the system; or the disposer fails to comply with their disposal plan or other 
disposal rules promulgated by the system. 
 
Subject to the above, the system is required to accept, treat and dispose of the 
septage that is generated within its sewer service area and holding tank 
wastewater that is generated outside the sewer service area but inside or equal 
to the facility planning area (established in the facilities plan).  If the system is 
unable to accommodate all requests for acceptance of septage, state 
regulations establish the following priority system: 
 
1) Wastes from existing or new holding and septic tanks within the sewer 

service area and holding tanks within the system's holding tank service 
area (which may be established by ordinance per state regulations). 

 
2) Wastes from existing holding tanks for residential or commercial 

establishments outside the sewer service area and holding tank service 
area but inside the facility planning area where the holding tank was 
installed to replace an inadequate private sewerage system. 

 
3) Wastes from existing septic tanks and holding tanks that were installed not 

as a replacement to an inadequate sewer system for residential or 
commercial establishments outside the sewer service and holding tank 
service areas but inside the facility's planning area. 

 
4) Wastes from new or existing septic and holding tanks for residential or 

commercial establishments outside the facility planning area. 
 
Disposers may apply to and negotiate disposal plans with systems outside the 
area where the septage is collected.  Locations for land spreading are also at 
the option of the disposer, subject to County and state licensing and regulation.  
Cities, villages or towns may not prohibit or regulate disposal of septage on land 
if that disposal complies with the County and state rules.  However, for land 
disposal on a site where soil, geologic or other conditions may result in an 
increased probability of groundwater contamination, the department may 
require additional treatment prior to discharge to that site.  
 
 
 
 



 

 
MARSHFIELD SEWER SERVICE AREA PLAN            NCWRPC 15 

2.2.4 SUMMARY OF CONCLUSIONS AND RECOMMENDATIONS OF THE LOCAL 
FACILITIES PLANS 

 
Each facility plan evaluated several treatment alternatives and recommended 
the most cost-effective alternative with minimal environmental impact on the 
planning area.  The selected alternatives have addressed system deficiencies 
and increased capacity for both the City and the Village. 
 
The Marshfield facilities plan concluded that the "new" plant will improve water 
quality through improved effluent quality and elimination of overflows and 
bypasses of untreated wastewater.   
 
Similarly, the Hewitt plan concluded that the "new" plant would produce a 
better quality effluent than its predecessor, thus resulting in improved water 
quality in the receiving stream, Mill Creek. 
 
One alternative considered in the Hewitt facilities plan, notable from an 
areawide sewer service planning standpoint, was regionalization or connection 
to the City of Marshfield treatment plant.  Regionalization was shown to have 
the least environmental impacts, however, documentation in the plan, including 
correspondence from the WDNR and the City show strong opposition on both 
sides to regionalization.  These political and social adverse impacts were 
significant enough that the WDNR determined that regionalization could not be 
considered a feasible alternative and backed down from requiring it. 
 
Today, the Marshfield plant is performing well.  The City is working to meet new 
effluent limits that are coming on-line, however, compliance is not anticipated 
to be a problem.  The Village of Hewitt is also working to address the new limits 